N N I S P I P IS P IS A 2N IS PN AU PSP

VIETNAM



No.11 : 7/R—3F=>T

]

TAN HIEP WATER TREATMENT PLANT

=N

- fthE%EE : 300,000 m¥/H
- ¥87K AE ;3,000,000 A

IR DFF K

- DIRSB
AIBRE : 199~239m/H
TR EIPR  48~7 285
- FIKE M
#EEHI  : PAC ORER) . HEF

h: Jwxe

pHIEEEA] : SHAIK
HERl 18R (')

- EARFEEHIDIZSH. AERBEM

- BEBIE
LI TR A



TREATMENT PROCESS

Poly Aluminum Chloride

-

e ]

I
'—P _ ||
[ [

Sai Gon River Function Tank Mixing Tank Sludge Blanket
Sedimentation Tank

Inlet

Chlorine Liquid

-

———5 | Distribution network

—

-
. . Backwash Water
Rapid Sand Filters Fluorine Mixing Tank Clean Water Tank
Chamber




FEATURES

1. REEAIF2009FENSPACEERH. ENLARISHEE )L = "D L% {ER,

ZEHEH(T. PACDANSRENENRLS . BENEHIRDH,

2. ERMIkMODEKE(F. RKFICZTFNDIER. Y2H>. BHEYD.
7 EBZ TV DRTTRIGICTRIMNERIFRGE 5 XD



CHALLENGES

1. 8ZF(C. AT V)IDIEDEEN350mg/LETERITDE,. —RY(CHUKELE
=9 DENDD,
- BUK « IRIKRTDELE, A2 )\=FHEHV I DT 7DITS—. JULD
PE@EIASRTLADEBZS|IEETT,

2. KFKEBL(ICHDERFIAZEDEIMICHV., HERIERMI THD
NU\OXSYZIRER EF LTS,



WATER QUALITY DATA (2015)

| Parameters | Unit | Rawwater | Treated water | QCVN 01/2009-BYT (level)
6.0

mg/L - 0.95 250-300 (A)
NTU 23 0.38 2 (A)
mg/L 17 19 :
Pt-Co 189 - 15 (A)
mgCaCOy/L 21 - :
mg/L 21 - 300 (A)
mg/L 4.7 - :
coD mg/L - 0.73
. Iron | mg/L 0.69 0.02 0.3 (A)
. NH3-N | mg/L 0.195 0.01 3 (B)
mg/L 0.066 0.014 0.3 (A)
MPN/100mL : 0 :

sFHll  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_011.pdf



No.15 @ J\A A >
AN DUONG WATER TREATMENT PLANT

= XN EE 7R 7KL D4R

- fthE%EE : 200,000 m3/H - SEA1B

- Fa7KIFEX : 193,416 14 o13E3mess) A1EIRE  192~240m/8

. RZKER : 13.75% (o124 WERRE « EHA 24508, X3 48850

* 7_}(&@.{" ﬁaj- (20114F) 5*7} 7\/17-5'4/ I\)=I 05m E’EE@‘E 0.6m

- 7 FIKEE
e sERl : PAC or BRE&/(> R
HERlI 18R (RIN)



TREATMENT PROCESS

Re River

Poly Aluminum Chloride

Pre-sedimentation Rapid Mixing Flocculation Sedimentation Rapid Sand

Tank Filters Clean Water Tank

1 1
| | @ o

Distribution
network

lake Tank Tank

Sludge Drying Beds




FEATURES

i = “nm

Neutrallzatlon Tower

RIKIERNRR UIZBROZE
ROz, PRz HE

Chlorination measurement

BEKEREREDEA
=>ERIAHE  REBBIER

Telemetry System

RFESIR S X T LADE A [27ki5N]

= BEHRIAH . RE - £ - pH - KEBIER

~‘i -
% .

(‘A ) (rl))‘ &

SCADA System

ESREIEIS X5 In(SCADA)DIE A [57ki8sH
=SEMRIEH . RiEg - £



CHALLENGES

- JKIREZ | [FUKD, ESDKPIERHC K > THRSNTULD T, FEH.
HER, MAREEROFEAZENMENML., FKUEIX M ER



WATER QUALITY DATA (2014)

Standard

“ Parameters n Min Max Min Max (QCVN
01:2009/BYT )

1| Color Pt-Co <5 <5 <15
3| Turbidity NTU 13.02 23.04 0.16 0.26 <2
4 pH 7.23 7.44 7.13 7.35 6.5-8.5
5 Calcium mgCaCOs/L 90 127 o8 128 < 300
6 Chloride mgCl-/L 12.31 24.57 18.39 30.08 < 250
Permanganate (MnO,) mgO,/L 2.07 4.24 0.83 1.75 <20
8 Manganese mg/L 0.057 0.268 0.006 0.020 <03
9 Nitrate mg/L 0.518 1.297 0.560 1.880 <1136
| 10 Nitrite mg/L 0.017 0.171 <0,002 0.002 <091
Iron mg/L 0.123 0.778 <0020  0.032 < 0,30
12 Sulfate mg/L 17.00 48.00 < 250
IEER Total Residual Chlorine mg/L 0.54 0.67 03-0.5
B Total Coliform CFU/100mL 2422 10725 0 0 0
15 Fecal Coliform CFU/100mL 1200 4650 0 0 0

sFHll  http://www.jwrc-net.orjp/aswin/en/newtap/report/NewTap_015.pdf



No.2O : J\ATJA>m
DO SON WATER TREATMENT PLANT

E KNGk 7R 7KALIE DHFER

- fthE%EE : 7,000 m3/H - SEA1B

- Fa7KEFER 1 9,092 % pozE3ams) A1EERE : 192~240m/H

- RZKER + 21% o124 A 7 RXTHA MNE0S5m. FELE 0.7m
- IKZEEHERERH o1 - FKEm

EEEEHI TREg/ (> K (at Pumping Station)
HEBR 18R (RIK)



TREATMENT PROCESS

Alum Sulfate
Chlorlne
T e i L B
He River Primary Mixing Tank Flocculation Tank

Sludge Drying Beds

Sedimentation Tank

Rapid Sand Filters

Chlorine

!

Don Son Water
Treatment Plant

Schematic Diagram of He water Intake Pumping Station

He River Intake
Pumping Station

Sludge Drying Beds

Chlorine

Clean Water Tank

°

—
‘ Distribution Network
N J

Schematic Diagram of Don Son Water Treatment Plant

¢ Don Son Water Treatment Plant
(FKIEMNS1E < BENTZEPFR (CAIE L TULDIEs,
A DPumping Stationd&k D [RIKZZIKL TLD,



FEATURES

SR R e

Circular filtration tank Vertical filtration tank

X 2 FEFAD S % E



CHALLENGES

® /KIFEZ : [R/KN. FESEKPRERHC LD TERSNTWLDIZE., HEHA.
HER, MAREEROFEAZENMENML., FKUEIX M ER
LTS,
= BEENSE. BROFBEMNFESNTLD,



WATER QUALITY DATA (2014)

- n QN
01:2009/BYT -
Parameters

Min Max Min Max Standard
Color <5 <5 <15
R Turbidity NTU 12.84 16.72 0.18 0.31 <2
4 pH 7.23 7.52 7.04 7.36 6.5-8.5
PR fotalCaand Mg mgCaCOs/L 90 156 93 152 < 300
6 Cl- mg/L 35.94 92.21 45.80 87.86 < 250
Permanganate mgO,/L 3.06 6.03 0.85 178 <20
8 Mn mg/L 0.087 0.596 0.007 0.028 <03
9 | Nitrate/N mg/L 0.442 1.266 0.480 1.335 <1136
| 10 Nitrite/N mg/L 0.010 0.116 <0,002 0.013 <091
Total Fe mg/L 0.104 0.857 <0,02 0.050 < 0.30
12 Sulfate mg/L NA NA 22.00 54,18 < 250
BEERN  Residual chlorine mg/L NA NA 0.53 0.73 0.3-0.5
VRN Total Coliform  MPN/100mL 2956 8422 0 0 0
DTN Fecal Coliform  MPN/100mL 2956 8422 0 0 0

sFil  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_020.pdf



No.21 : J\ATJA>m
CAU NGUYET WATER TREATMENT PLANT

= YN =E YR IK LI OD4FIEN
- E%EE : 40,000 m3/8 . &k 28
- Fa7KIFEX : 40,860 4 or33gmEs) AEIRE : 142m/8
 RZKER : 11.41% o12e) 5CREIPRE o 368ER
c IKELHEETERH 0o A4 ERLE 1.0~1.2m
- RN FATERBHEEKED—D - FFKEm
(1976~) SEEEX]  : PAC or TREE/(\> R

« 1990F (LR =NTEHUVEEE (S, S . e

2008EEN 52012 ICRNF TR T HBAl RS ORE)

SFT 1



TREATMENT PROCESS

Da Do River  Poly Aluminum
Chloride

Ql b < | b
) — [ - L=l

Primary Mixing Flocculation
Tank Tank

Chlorine

Sedimentation Rapid Sand Clean Water Tank
Tank Filters

" Distribution
network

Sludge Drying Beds




FEATURES

_ Sludge drying bed

BUKOSZEESERVOT ZORABLEDZD RIRER(IRFEERE(CHEAA

DAV -2 Z5=E




CHALLENGES

- JKIREZ | [FUKD, ESDKPIERHC K > THRSNTULD T, FEH.
HER, MAREEROFEAZENMENML., FKUEIX M ER



WATER QUALITY DATA (2014)

Parameters

Color
Taste
Turbidity
pH
Total Ca and Mg
Cl-
Permanganate
Mn
Nitrate/N
Nitrite/N
Total Fe
Sulfate
Residual chlorine
Total Coliform

Fecal Coliform

Min Max Min Max Standard

<5 <5 <15
NTU 17.14 39.00 0.15 0.19 <2
7.34 7.70 7.29 7.70 6.5-8.5
mgCaCO,/L 82 134 85 108 <300
mgCl-/L 7.82 22.10 10.03 26.18 <250
mgO,/L 1.67 3.23 0.69 1.16 <20
mg/L 0.058 0.142 0.007 0.018 <03
mg/L 0.495 1.210 0.550 1.290 <1136
mg/L 0.010 0.111 <0.002 <0.002 <091
mg/L 0.118 1.335 <0.02 0.028 <0.30
mg/L NA NA 12.00 28.08 < 250
mg/L NA NA 0.54 0.69 0.3-0.5
MPN/100mL 1500 2456 0 0 0
MPN/100mL 1500 2456 0 0 0

sFHll  http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_021.pdf



No.22 : J\AJA>m
VINH BAO WATER TREATMENT PLANT

E KNGk 7R 7KALIE DHFER

- fthE%EE : 5,000 m3/H - SURSBE

- FAIKAFEER : 5,441 4 po1zE3mms) W rEBE - EHA 248508, X2 488503
. RZKER + 18.79% o124 Akt EALE 1.2m

- IKZEEHERERH o1 - FKE M

Rl : PAC or BRE&/(> R
HER 18R (RIK)



TREATMENT PROCESS

Chlorine
- vd | v
e v
J— JR— > —_—
—» Sludge removal
Luoc River and Pre-sedimentation lake '
Hoa River ) I ) )
Sedimentation Tank } Rapid Sand Filters Clean Water Tank
1 8
I I
: : 1 @)
1 §
I 1
e e e
Distribution network W

Sludge Drying Beds




FEATURES

® 20144, JICADZIE(CLD. Wt BEN & BHSELYIB DD
IBDf=sd. E¥PiEf A8 (BCF. B= : 5,000m3/ H) ®=E&A

X A& BN ERKERLDBESNIZ,

Biological Contact Filter



CHALLENGES

® /KIFEZ : [R/KN. FESEKPRERHC LD TERSNTWLDIZE., HEHA.
HER, MAREEROFEAZENMENML., FKUEIX M ER



WATER QUALITY DATA (2014)

R Min Max Min Max Standard
1| Color PT-Co NA NA <5 <5 <15
3 Turbidity NTU 11.88 35.85 0.12 0.23 <2
4 pH 7.24 7.59 7.23 7.59 6.5-8.5
_ Total Ca and Mg mgCaCO,/L 82 144 81 139 <300
| 6 | Cl- mgCl-/L 11.00 32.84 13.40 41.98 < 250
Permanganate mgO,/L 2.32 415 0.77 151 <20
| 8 | Mn mg/L 0.074 0.353 0.007 0.037 <03
| 9 | Nitrate/N mg/L 0418 1.133 0.480 1320 <1136
T Nitrite/N mg/L 0.011 0.132 <0,002 0.039 <091
Total Fe mg/L 0.095 1.093 <0.02 <0.025 <030
Sulfate mg/L NA NA 11.00 78.00 < 250
n Residual chlorine mg/L NA NA 0.50 0.73 0.3-0.5
n Total Coliform MPN/100mL 2225 6875 0 0 0
n Fecal Coliform MPN/100mL 1000 2450 0 0 0

Rl http://www,jwrc-net.orjp/aswin/en/newtap/report/NewTap_022.pdf



No.23 : E>XA>A